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FCC RADIO TEST REPORT

Report

No. : FG222201B

LTE Band 38

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 12,00 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 12.00 0B & RBW 100 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o Att 30 dE SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
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Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 2,5946 GHz 15.66 dbm ML 2.535819 GHz 15.10 dem
TL 1 2,5927522 GHz 9.17 dem Occ Bw 4.505494505 MHz T 1 2.5827522 GHz 10.37 dBm Occ Bw 4.495504496 MHz
T2 i 25972577 GHz 11.38 dém T2 i 2.5872478 GHz 10.22 dém
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Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM
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Ref Level 30.00 cbm  Offset 12,00 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.00 o& & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE BWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 17.10 dBm mi1] 16.46 dBm
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Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2,597258 GHz 17.10 dém [ 1 2.507637 GHz 16.46 dem
T 1 2,5904845 GHz 10.86 dBm 0cc Bw 9.070929071 MHz T 1 2,5905045 GHz 10,76 dem 0cc Bw 8.971028971 MHz
T2 1 2,5095554 GHz 11.95 dbm T2 1 25094755 GHz 10.57 dbm
m - im -
Ref Level 30.00 cbm  Offset 12,00 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.00 o& & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE BWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.86 dBm mi1] 14.27 dem
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Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2.59A59 GHz 15.86 dém [ 1 2.504131 GHz 14.27 dem
T 1 2.5882867 GHz 11.19 dam oce Bw 13.426573427 MHZ T 1 2.5882867 GHz 9.93 dBim oce Bw 13.576423576 MHZ
T2 1 26017133 GHz 10.47 dém T2 1 2.6018631 GHz 8.49 dBm
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SPORTON LAB.
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Report No. : FG222201B

LTE Band 38

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM
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Ref Level 30.00 GBm  Offset 12,00 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.00 OB = RBW 300 kHz
e Att 30d8 SWT  16.5us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 2.594001 GHz 15.32 dbm ML 1 2.532283 GHz 13.48 dBm
TL 1 2,5660839 GHz 9.19 dBm Occ Bw 17.822177822 MHz T 1 2,586049 GHz 3,63 dbm Occ Bw 17.942057942 MHz
T2 i 2 6039111 GHz 10.76 dém T2 i 2.603891 GHz 10.92 dém
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Middle Channel / 10MHz / 64QAM
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Ref Level 30.00 cbm  Offset 12,00 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 12.00 o& & RBW 300 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
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Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2.593002 GHz 14.02 dom [ 2.507977 GHz 15.13 dem
T 1 2,5927423 GHz 8,46 dBm 0cc Bw 4,505494505 MHz 1 1 2,5904446 GHZ 9,92 dBm 0cc Bw 9.070929071 MHz
T2 1 2,5072478 GHz 7.13 dbm T2 1 25085155 GHz 10.34 dbm
m - im -
Ref Level 30.00 cbm  Offset 12,00 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.00 oB & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
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Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2.591194 GHz 13.94 dom [ 1 2.587607 GHz 13.23 dem
T 1 2.5882867 GHz 8.39 dam oce Bw 13.456543457 MHZ T 1 2586049 GHz 9.01 dBim oce Bw 17.822177822 MHZ
T2 1 26017433 GHz 9.03 dBm T2 1 2.6038711 GHz 6.67 dBm
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SPORTON LAB.
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Report No. : FG222201B

LTE Band 38

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

ctrum 2 i
Ref Level 30.00 GBm  Offset 12,00 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 12.00 OB & RBW 300 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o Att 30dE BWT  12.6ps @ VBW  1MHz  Mode Auto FFT
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Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 2596009 GHz 11.35 dBm ML 1 2.536239 GHz 13.93 dem
TL 1 2,5927722 GHz 6.20 dBm Occ Bw 4.465534466 MHz TL 1 2,5905045 GHz 5,78 dbm Occ Bw 9.030969031 MHz
T2 i 25972378 GHz 5.22 dém T2 i 2.55895385 GHz 7.73 dém
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Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

Spectrum - im -
Ref Level 30.00 cbm  Offset 12,00 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.00 oB & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  1B5ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
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Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2,599585 GHz 11.57 dém [ 1 2509875 GHz 11.01 dem
T 1 2,5862567 GHz 5,47 dBm 0cc Bw 13.486513487 MHz T 1 2,586049 GHz 6,50 dBm 0cc Bw 17.902097902 MHZ
T2 1 2.6017433 GHz 6.47 dbm T2 1 2.603951 GHz 4,47 dbm
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ssamonias. FCC RADIO TEST REPORT Report No. : FG222201B

Conducted Band Edge

LTE Band 38 / 5MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 16.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.00 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz £.504 GHz 1.000 MHz 256387 GHz -31.03 dém -6.03 d8 2,615 GHz 2.620 GHz 100.000 kHz 261968 GHz 22.41 dBm -7.59 d8
2.564 GHz 2.565 GHz 1.000 MHz 2.56469 GHz -20.16 dém -16.16 d 2.620 GHz 2.621 GHz 100.000 kHz 2.62001 GHz -12.99 dBm -2.99 dB
2565 GHz 2.569 GHz 1.000 MHz 2.56899 GHz -18.48 dém -6.48 d8 2.621 GHz 2.625 GHz 1,000 MHz 2.62104 GHz -19.32 dem -9.32 db
2.569 GHz 2.570 GHz 100,000 kHz 2.56999 GHz -12.01 dBm -2.01 dB 5 655 GHe 3 696 GH2 1,000 Mz 2.69544 GHz 30,91 dBm 17918
2.570 GHz 2.575 GHz 100,000 kHz 2.57036 GHz 22.20 dBm -7.60 dB .626 GHz 2.645 GHz 1.000 MHz 5.69810 GHz 3182 dBm 662 dn
Y
Il L] j [ )
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5GL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr

Limit §heck PARS | SPURIGHE CHNEKABS
on dhlpe_$PURIOUS LINE ABS BABS SPURIO

- PABS

S _LINE_ABS PASS

10 dBm

0 db

-10 dBrm

SPUR lljU‘: LINE_ABS

-30 dém
i I"“MMWM -40 dBm mm“wmm
! RN 2 Vs AT el ik

-50 dBm -50 dBm

-60 dBm -60 dBm

Start 2.545 GHz 10005 pts Stop 2.575 GHz ||| start 2.615 GHz 10005 pts Stop 2.645 GHz
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |

2.545 GHz 2.564 GHz 1.000 MHz 2.56328 GHz -32.13 dBm -7.13 dB 2.615 GHz 2.620 GHz 100.000 kHz 2.61559 GHz 8.64 dBm -21.16 dB
2.564 GHz 2.565 GHz 1.000 MHz 256444 GHz -28.85 dBm -15.85 d8 2.620 GHz 2.621 GHz 100.000 kHz 2.62003 GHz -22.69 dBm -12.69 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56898 GHz -18.15 dém -9.15 dé 2.621 GHz 2.625 GHz 1,000 MHz 2.62108 GHz -20.34 dbm -10.34 dB
2,569 GHz 2.570 GHz 100.000 kHz 2.57000 GHz -21.82 dBm -11.82 dB 2.625 GHz 2.626 GHz 1,000 MHz 2.62513 GHz -31.07 dBm -13.07 dB
2,570 GHz 2.575 GHz 100,000 kHz 2.57384 GHz 9.04 dBm -20.96 dB .66 GHz 2.645 GHz 1,000 MHz 2.62615 GHz ~31.38 dbm ~6.38 d
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222201B

LTE Band 38

/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

o
Spectrur oz ||| spectrum v
Ref Level 30.00 dBm  Offset 16.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
o0 dh’_u! sPURIOUS ) INE_ABS PABS " 20 th‘n‘P' SPURIQUS _LINE_ABS PASS
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Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2:545 GHz 2.564 GHz 1.000 MHz 2.56382 GHz -32.96 dém -7.96 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61966 GHz 21.87 dBm -6.13 dB
2.564 GHz 2.565 GHz 1.000 MHz 2.56495 GHz -28.04 dBm -15.94 dB 2.620 GHz 2.621 GHz 100.000 kHz 2.62000 GHz -14.28 dBm -4.28 dB
2565 GHz 2.569 GHz 1.000 MHz 2.56899 GHz -21.38 dém -11.38 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62130 GHz -21.70 dém -11.70 d8
2.565 GHz 2.570 GHz 100.000 kHz 2.57000 GHz -14.05 dBm 2,625 GHz 2.626 GHz 1,000 MHz 2,62507 GHz -32.65 dBm -19.65 dB
2.570 GHz 2.575 GHz 100.000 kHz 2.57032 GHz 21.86 dBm 2.626 GHz 2.645 GHz 1,000 MHz 262612 GHz -34.09 dBm -9.09 d&
T
) j [ >
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.00 dB Mode Auto Sweep

Ref Level 20,00 dém Offset 16.00 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvaPwr (@1 cvgPwr
Limit §heck PARS | SPURIGHE CHAEKARS_ PARS
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Start 2.545 GHz 10005 pts Stop 2.575 GHz || start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2:545 GHz 2.564 GHz 1.000 MHz 2.56393 GHz -30.54 d8m -5.54 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61693 GHz 7.48 dBm -22.52 di
2.564 GHz 2.565 GHz 1.000 MHz 2.56487 GHz -28.55 dém -15.55 dB 2,620 GHz 2.621 GHz 100.000 kHz 2.62003 GHz -23.87 dBm -13.87 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56900 GHz -19.27 dém -9.27 dé 2,621 GHz 2.625 GHz 1,000 MHz 262102 GHz -21.97 dém -11.97 de
2,569 GHz 2.570 GHz 100,000 kHz 2.57000 GHz -22.72 dém -12.72 dB 5 625 GH= 3 696 GH2 1.000 M2 3 69504 GHz 3059 dBrm 1720 dB
2.570 GHz 2.575 GHz 100.000 kHz 2.57316 GHz 9.12 ddm ~21.89 d& 2.626 GHz 2.645 GHz 1,000 MHz 262733 GHz -33.24 dBm -8.24 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222201B

LTE Band 38 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrur

(%]

Spectrum

Ref Level 30.00

dém  Offset 16.00 dB Mode Auto Sweep

SGL Count 100/100

SGL Count 100/100

Ref Level 30,00 dém

Offset 16.00 dB Mode Auto Sweep

@1 AvgPwr [®1 dvgPwr
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz 2.564 GHz 1.000 MHz 2.56311 GHz -33.95 dBm -8.95 dB 2.615 GHz 2.620 GHz 100.000 kHz 2.61968 GHz 20.54 dBm -9.45 dB
2.564 GHz 2.565 GHz 1.000 MHz 2.56487 GHz -31.53 dBm -18.53 dB 2.620 GHz 2.621 GHz 100.000 kHz 2.62002 GHz -17.80 dBm -7.80 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56878 GHz -21.79 dém -11.79 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62100 GHz -23.79 dbm -13.79 dB
2,569 GHz 2.570 GHz 100.000 kHz 2.57000 GHz -16.17 dBm 17 dB 2.625 GHz 2.626 GHz 1,000 MHz 2.62503 GHz ~34.32 dBm 21,32 dB
2.570 GHz 2.575 GHz 100.000 kHz 2.57035 GHz 20.33 dBm -9.67 d& 2.626 GHz 2.645 GHz 1,000 MHz 2.62753 GHz -35.56 dBm -10.56 dB
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) I [ >
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Spectrum

SGL Count 100/100

Ref Level 30.00 dBm
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SGL Count 100/100

@1 AvgPwr

Ref Level 20,00 dém Offset 16.00 dB

Mode Auto Sweep
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Start 2.545 GHz 10005 pts Stop 2.575 GHz ||| start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2.545 GHz 2.564 GHz 1.000 MHz 2.56356 GHz -33.78 dBm -B.78 d& 2.615 GHz 2.620 GHz 100.000 kHz 2.61865 GHz 7.19 dbm -22.81 db
2.564 GHz 2.565 GHz 1.000 MHz 2.56488 GHz -30.57 dém -17.57 dB 2.620 GHz 2.621 GHz 100.000 kHz 2.62000 GHz -24.04 dBm -14.04 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56898 GHz -20.39 d&m -10.39 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62103 GHz -22.50 dBm -12.50 d&
2.560 GHz 2.570 GHz 100.000 kHz 2.56999 GHz -24.36 dBm -14.36 dB 5 625 GH= 2626 GHz 1,000 MHz 2 60593 GHe 30,97 dbm S17.97 dB
2.570 GHz 2.575 GHz 100.000 kHz 2.57271 GHz £.66 dém =23.34. dB 2,626 GHz 2.645 GHz 1.000 MHz 2.62637 GHz -34.18 dbm -9.18 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222201B

LTE Band 38 / 5MHz / 256 QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrur o] Spectrum 7
Ref Level 30.00 dém  Offset 16.00 dB Mode Auto Sweep Ref Level 30.00 d&m Offset 16.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2:545 GHz 2.564 GHz 1.000 MHz 2.56357 GHz -33.28 dBm -8.28 da 2.615 GHz 2.620 GHz 100.000 kHz 2.61869 GHz 17.49 dBm ~12.51 db
2,564 GHz 2.565 GHz 1.000 MHz 2.56493 GHz -30.80 dém -17.80 d& 2 620 GH= 2621 GHe 100,000 kHz 262001 GHe 21707 dem o7 de
2.565 GHz 2.569 GHz 1.000 MHz 2.56881 GHz -21.63 dém -11.63 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62102 GHz -20.60 dBm -10.60 dB
2,569 GHz 2.570 GHz 100,000 kHz 2.56998 GHz -17.18 dém -7.18 dB 5 655 GHe 2896 GHz 1,000 Mz 262524 GHZ 3254 dBm 1084 de
2,570 GHz 2,575 GHz 100,000 kHz 257035 GHz 17.37 dBm -12.63 dB .626 GHz 5845 GHz 1.000 MHz 562622 GHe ~33.72 cbm 572 db,
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2:545 GHz 2.564 GHz 1.000 MHz 2.56343 GHz -32.45 dBm -7.45d8 2,615 GHz 2.620 GHz 100.000 kHz 2.61786 GHz 4.56 dBm -25.44 db
2.564 GHz 2.565 GHz 1.000 MHz 2.56492 GHz -20.79 dém -16.79 dB 2,620 GHz 2.621 GHz 100.000 kHz 2.62000 GHz -26.80 dBm -16.80 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56813 GHz -22.06 dém -12.06 dé 2,621 GHz 2.625 GHz 1,000 MHz 2,62146 GHz -24.94 dBm -14.94 di
2,569 GHz 2.570 GHz 100,000 kHz 2.56999 GHz -25.64 dém -15.64 dB 5 625 GH= 2626 GHz 1.000 M2 3 69524 GHz 31,59 dBrm 1850 d
2.570 GHz 2.575 GHz 100.000 kHz 2.57155 GHz 4.56 d3m ~25.34 d& 2.626 GHz 2.645 GHz 1,000 MHz 262626 GHz -33.78 dBm -8.78 dB
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2.545 GHz 2.560 GHz 1.000 MHz 2.55978 GHz -34.85 dBm -9.85 dB 2.610 GHz 2.620 GHz 100.000 kHz 2.61943 GHz 21.81 dBm -8.19 dB
2.560 GHz 2.565 GHz 1.000 MHz 2.56463 GHz -28.79 dBm -15.79 d& 2.620 GHz 2.621 GHz 200.000 kHz 2.62002 GHz -15.27 dBm -5.27 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56896 GHz -17.48 dBm -7.48 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62107 GHz -20.57 dBm -10.57 dB
2,569 GHz 2.570 GHz 200,000 kHz 2.56959 GHz -16.81 dBm -6.81 dB 2.625 GHz 2.630 GHz 1,000 MHz 2.62516 GHz -30.65 dBm -17.65 dB
2.570 GHz 2.580 GHz 100.000 kHz 2.57060 GHz 22.28 dBm -7.72 dB 2.630 GHz 2.645 GHz 1,000 MHz 2.63027 GHz -34.82 dBm -9.82 dB
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2.545 GHz 2.560 GHz 1.000 MHz 2.55970 GHz -33.86 dBm -B.86 dB 2.610 GHz 2.620 GHz 100.000 kHz 2.61253 GHz 5.54 dBm -24.45 dB
2.560 GHz 2.565 GHz 1.000 MHz 2.56499 GHz -26.52 dBm -13.52 d& 2.620 GHz 2.621 GHz 200.000 kHz 2.62000 GHz -25.10 dBm -15.10 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56879 GHz -22.06 dém -12.06 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62107 GHz -22.24 dbm -12.24 dB
2,569 GHz 2.570 GHz 200,000 kHz 2.56952 GHz -26.33 dBm -16.33 dB 2.625 GHz 2.630 GHz 1,000 MHz 2.62507 GHz ~57.89 dBm ~14.30 dB
2.570 GHz 2.580 GHz 100.000 kHz 2.57837 GHz 5.08 dBm -24.02 d8 2.630 GHz 2.645 GHz 1.000 MHz 2.63105 GHz -34.43 dBm -9.43 dB
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2.545 GHz 2.560 GHz 1.000 MHz 2.55830 GHz -36.78 dBm -11.78 dB 2.610 GHz 2.620 GHz 100.000 kHz 2.61543 GHz 21.85 dBm -8.15 dB
2.560 GHz 2.565 GHz 1.000 MHz 2,56498 GHz -31.51 dém -18.51 dB 2.620 GHz 2.621 GHz 200.000 kHz 2.62003 GHz -17.67 dBm -7.67 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56893 GHz -21.72 dém -11.72 dé 2.621 GHz 2.625 GHz 1.000 MHz 2.62123 GHz -22.07 dBm -12.07 d8
2.569 GHz 2.570 GHz 200,000 kHz 2.57000 GHz -18.80 dBm 2,625 GHz 2,630 GHz 1,000 MHz 262546 GHz -32.91 dBm -19.91 d8
2.570 GHz 2.560 GHz 100.000 kHz 2.57058 GHz 22.09 dem 2,630 GHz 2.645 GHz 1.000 MHz 2.63037 GHz -36.78 dbm -11.78 dB
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz 2.560 GHz 1.000 MHz 2.55988 GHz -35.15 dBm -10.15 dB 2.610 GHz 2.620 GHz 100.000 kHz 2.61891 GHz 4.63 dBm -25.37 dB
2.560 GHz 2.565 GHz 1.000 MHz 2.56479 GHz -27.06 dBm -14.06 dB 2.620 GHz 2.621 GHz 200.000 kHz 2.62003 GHz -26.39 dBm -16.39 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56887 GHz -22.34 dém -12.34 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62115 GHz -23.86 dbm -13.86 dB
2,569 GHz 2.570 GHz 200,000 kHz 2.56957 GHz -25.12 dBm -15.12 dB 2.625 GHz 2.630 GHz 1,000 MHz 2.62502 GHz -58.53 dBm -15.53 dB
2.570 GHz 2.580 GHz 100.000 kHz 2.57531 GHz .06 dBm =25.04.d8 2,630 GHz 2.645 GHz 1.000 MHz 2.63095 GHz -35.20 dbm -10.20 dB
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2.545 GHz 2.560 GHz 1.000 MHz 2.55967 GHz -36.80 dBm -11.80 dB 2.610 GHz 2.620 GHz 100.000 kHz 2.61939 GHz 20.20 dBm -9.80 dB
2.560 GHz 2.565 GHz 1.000 MHz 2,56337 GHz -32.80 dBm -19.80 d& 2.620 GHz 2.621 GHz 200.000 kHz 2.62009 GHz -17.19 dBm -7.19 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56894 GHz -23.17 dém -13.17 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62108 GHz -23.11 dBm -13.11 dB
2,569 GHz 2.570 GHz 200,000 kHz 2.56957 GHz -20.28 dBm -10.28 dB 2.625 GHz 2.630 GHz 1,000 MHz 2.62500 GHz ~32.80 dBm ~19.90 dB
2.570 GHz 2.580 GHz 100.000 kHz 2.57058 GHz 20.42 dBm -9.58 d& 2.630 GHz 2.645 GHz 1.000 MHz 2.63081 GHz -35.11 dBm -10.11 dB
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz 2.560 GHz 1.000 MHz 2.55996 GHz -33.86 dBm -8.86 d8 2.610 GHz 2.620 GHz 100.000 kHz 2.61532 GHz 3.51 dBm -26.49 dB
2.560 GHz 2.565 GHz 1.000 MHz 2,56490 GHz -27.62 dém -14.62 dB 2.620 GHz 2.621 GHz 200.000 kHz 2.62006 GHz -25.53 dBm -15.53 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56887 GHz -22.95 d&m -12.95 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62179 GHz -25.17 dBm -15.17 dB
2,569 GHz 2.570 GHz 200,000 kHz 2.56955 GHz -26.38 dBm -16.38 dB 2.625 GHz 2.630 GHz 1,000 MHz 2.62502 GHz 30.01 dbm Z17.01 dB
2.570 GHz 2.560 GHz 100.000 kHz 2.57704 GHz 3.59 dem =26.41 d8 2,630 GHz 2.645 GHz 1.000 MHz 2.63105 GHz -35.89 dbm -10.89 dBb
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2.545 GHz 2.560 GHz 1.000 MHz 2.55998 GHz -37.25 dBm -12.25 dB 2.610 GHz 2.620 GHz 100.000 kHz 2.61936 GHz 17.53 dBm -12.47 dB
2.560 GHz 2.565 GHz 1.000 MHz 2.56482 GHz -32.73 dBm -19.73 dB 2.620 GHz 2.621 GHz 200.000 kHz 2.62002 GHz -18.31 dBm -8.31dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56888 GHz -22.52 dém -12.52 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62122 GHz -22.85 dbm -12.85 dB
2,569 GHz 2.570 GHz 200,000 kHz 2.56951 GHz -15.33 dBm -9.33 dB 2.625 GHz 2.630 GHz 1,000 MHz 2.62503 GHz -32.56 dBm -19.56 dB
2,570 GHz 2.580 GHz 100,000 kHz 2.57062 GHz 17.94 dBm -12.06 dB 2.630 GHz 2.645 GHz 1,000 MHz 2.63028 GHz ~37.42 dbm J12.42 dB
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2.545 GHz 2.560 GHz 1.000 MHz 2.55960 GHz -37.08 dBm -12.08 dB 2.610 GHz 2.620 GHz 100.000 kHz 2.61745 GHz 1.80 dBm -28.20 db
2.560 GHz 2.565 GHz 1.000 MHz 2,56490 GHz -30.44 dBm -17.44 dB 2.620 GHz 2.621 GHz 200.000 kHz 2.62008 GHz -30.19 dBm -20.19 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56865 GHz -26.01 dém -16.01 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62104 GHz -28.44 dbm -18.44 dB
2,569 GHz 2.570 GHz 200,000 kHz 2.56989 GHz -25.92 dBm -19.92 dB 2.625 GHz 2.630 GHz 1,000 MHz 2.62574 GHz 233.07 dbm -20.97 dB
2,570 GHz 2.580 GHz 100,000 kHz 2.57688 GHz 2.04 dBm -27.96 dB 2.630 GHz 2.645 GHz 1.000 MHz 2.63060 GHz 38,70 dbm ~13.70 dB
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2.545 GHz 2.555 GHz 1.000 MHz 2.55431 GHz -35.95 dBm -10.95 d8 2.605 GHz 2.620 GHz 100.000 kHz 2.61519 GHz 22.02 dém -7.98 dB
2.555 GHz 2.565 GHz 1.000 MHz 256476 GHz -29.13 dém -16.13 dB 2.620 GHz 2.621 GHz 300.000 kHz 2.62013 GHz -15.65 dBm -5.65 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56883 GHz -20.52 d&m -10.52 dg 2.621 GHz 2.625 GHz 1,000 MHz 2.62125 GHz -21.54 dBm -11.54 dB
2,569 GHz 2.570 GHz 300,000 kHz 2.56959 GHz -17.49 dBm -7.49 B 2.625 GHz 2.635 GHz 1,000 MHz 2.62501 GHz 29.89 dbm 16,89 db
2,570 GHz 2.585 GHz 100,000 kHz 2.57084 GHz 21.74 dBm -8.26 d& 2.635 GHz 2.645 GHz 1,000 MHz 5.63647 GHz ~37.21 dbm C12.21 dB
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2.545 GHz 2.555 GHz 1.000 MHz 2.55442 GHz -36.38 dBm -11.38.d8 2.605 GHz 2.620 GHz 100.000 kHz 2.60659 GHz 3.70 dBm -26.30 db
2.555 GHz 2.565 GHz 1.000 MHz 256472 GHz -26.53 dém -13.53 dB 2.620 GHz 2.621 GHz 300.000 kHz 2.62003 GHz -26.92 dBm -16.92 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56874 GHz -22.73 dém -12.73 d8 2.621 GHz 2.625 GHz 1,000 MHz 2.62123 GHz -24.89 dBm -14.89 dB
2,569 GHz 2.570 GHz 300,000 kHz 2.56985 GHz -25.25 dBm -15.25 dB 2.625 GHz 2.635 GHz 1,000 MHz 2.62584 GHz 28.05 dbm Z15.05 dB
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2.545 GHz 2.555 GHz 1.000 MHz 2.55494 GHz -38.17 dBm -13.17 d& 2.605 GHz 2.620 GHz 100.000 kHz 2.61913 GHz 21.20 dém -8.80 dB
2.555 GHz 2.565 GHz 1.000 MHz 2.56446 GHz -32.39 dBm -19.39 d8 2.620 GHz 2.621 GHz 300.000 kHz 2.62003 GHz -18.03 dBm -8.03 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56886 GHz -22.88 dém -12.88 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62120 GHz -23.68 dbm -13.88 dB
2,569 GHz 2.570 GHz 300,000 kHz 2.56956 GHz -18.85 dBm -8.85 dB 2.625 GHz 2.635 GHz 1,000 MHz 2.62616 GHz ~33.46 dBm 20,46 dB
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2.555 GHz 2.565 GHz 1.000 MHz 2.56492 GHz -27.00 dBm -14.00 dB 2.620 GHz 2.621 GHz 300.000 kHz 2.62002 GHz -28.60 dBm -19.60 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56897 GHz -23.39 dém -13.39 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62111 GHz -25.99 dBm -15.99 dB
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2:545 GHz 2,565 GHz 1.000 MHz 2.55341 GHz -38.28 dBm -13.23 d8 2.605 GHz 2.620 GHz 100.000 kHz 2.61676 GHz 1.72 dbm -25.28 db
2.555 GHz 2.565 GHz 1.000 MHz 2.56481 GHz -28.57 dém -15.57 de 2.620 GHz 2.621 GHz 300.000 kHz 2,62004 GHz -28.43 dBm -18.43 dB
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2.555 GHz 2.565 GHz 1.000 MHz 2.56483 GHz -31.54 dBm -18.54 d8 2.620 GHz 2.621 GHz 300.000 kHz 2.62008 GHz -32.71 dBm -22.71 dB
2565 GHz 2.569 GHz 1.000 MHz 256885 GHz -28.35 dém -18.35 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62108 GHz -30.41 dém -20.41 d&
2.569 GHz 2.570 GHz 300,000 kHz 2.56999 GHz -30.35 dBm -20.35 dB 5 525 CH= 2635 GHe 1,000 MHz 262514 GHZ 3475 dBm 2178 de
2.570 Ghz 2.585 GHz 100.000 kHz 2.58323 GHz -0.2L d3m -30.21 dB 2.535 GHz 2.645 GHz 1,000 MHz 2.63637 GHz -39.96 dBm -14.96 dB
Y
i J1 "
B pranbeds Date: 8.APR.2022
TEL : 886-3-327-3456 Page Number 1 A38 - 21 0of 30

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222201B

LTE Band 38/ 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.00 dB Mode Auto Sweep

Ref Level 30,00 dém Offset 16.00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [®1 dvgPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
o0 dh’_uu sPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dBm ”‘ 10 dBm ﬂ|
0 de h 0dem {
-10 dBm T [ \ -10 dBm lli
SPURIDUS_LINE_ABS 20 dem [
-30 dBm -30 dem
t A -40 dBm
-50 dem
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.59 GHz Start 2.6 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz 2.550 GHz 1.000 MHz 2.54959 GHz -37.31 dBm -12.31 dB 2.600 GHz 2.620 GHz 100.000 kHz 2.61893 GHz 21.83 dBm -8.17 dB
2.550 GHz 2.565 GHz 1.000 MHz 2.56439 GHz -27.69 dém -14.69 dB 2.620 GHz 2.621 GHz 500.000 kHz 2.62003 GHz -12.68 dBm -2.68 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56884 GHz -18.21 dém -9.21 dé 2.621 GHz 2.625 GHz 1,000 MHz 2.62101 GHz -10.72 dBm -9.72 dB
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2:545 GHz 2.560 GHz 1.000 MHz 2.54974 GHz -37.99 dBm -12.99 d8 2.600 GHz 2.620 GHz 100.000 kHz 2.61477 GHz 2.70 dBm -27.30 db
2.550 GHz 2.565 GHz 1.000 MHz 2.56441 GHz -27.53 dém -14.53 de 2.620 GHz 2.621 GHz 500.000 kHz 2.62004 GHz -25.56 dBm -15.56 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56873 GHz -24.89 dBm -14.89 dé 2.621 GHz 2.625 GHz 1,000 MHz 2.62110 GHz -25.39 dbm -15.39 db
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2.545 GHz 2.550 GHz 1.000 MHz 2.54B27 GHz -39.91 dBm -14.91d8 2.600 GHz 2.620 GHz 100.000 kHz 2.61892 GHz 20.82 dBm -9.18 db
2.550 GHz 2.565 GHz 1.000 MHz 2.56472 GHz -30.06 dBm -17.06 dB 2.620 GHz 2.621 GHz 500.000 kHz 2.62013 GHz -15.37 dBm -5.37 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56898 GHz -21.71 dém -11.71 dg 2.621 GHz 2.625 GHz 1,000 MHz 2.62123 GHz -22.23 dbm -12.23 dB
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2546 GHz £.550 GHz 1,000 MHz 2:54947 GHz -38.71 dBm -13.71 d8 2.600 GHz 2.620 GHz 100.000 kHz 2.61091 GHz 1.64 dbrm -26.16 dB
2.550 GHz 2.565 GHz 1.000 MHz 2.56493 GHz -27.33 dm -14.33 d8 2.620 GHz 2.621 GHz 500,000 kHz 2.62013 GHz -24.98 dBm -14.98 dB
2565 GHz 2.569 GHz 1.000 MHz 256886 GHz -24.47 dBm -14.47 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62133 GHz -26.53 dBm -16.53 dB
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2,570 GHz 2.590 GHz 100,000 kHz 2.57110 GHz 17.30 dBm -12.70 dB 2.640 GHz 2.645 GHz 1,000 MHz 2.64025 GHz 38,87 dbm ~13.87 dB
\
) v I [ >
Date: 8.APR.2022 1 Date: B.APR.2022 15:57:24

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm  Offset 16.00 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

offset 16.00 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit Gheck BAES | SPURIGECHHEKABS PAES
o0 dhifie _BPURIOUS LINE_ABS PASS 20 dbjpe—_$PURIOUS LINE ABS PASS
10 dBm 10 dBm
0de v ™ " "
“ PR n
-10 dBm T { 1‘ \l
SPURIDUS_LINE_ABS J 1 Ii [
-30 dBm . I
W \
|‘ i =
-50 dBm
-60 dBm
Start 2.545 GHz 10005 pts Stop 2.59 GHz Start 2.6 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow |  Range Up RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz 2.550 GHz 1.000 MHz 2.54965 GHz -39.91 dBm -14.51 d& 2.600 GHz 2.620 GHz 100.000 kHz 2.61146 GHz -1.31 dBm -31.31 dB
2.550 GHz 2.565 GHz 1.000 MHz 2.56456 GHz -32.06 dBm -19.06 d& 2.620 GHz 2.621 GHz 500.000 kHz 2.62024 GHz -29.20 dBm -19.20 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56892 GHz -29.35 dém -19.35 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62100 GHz -31.41 dBm -21.41 dB
2,569 GHz 2.570 GHz 500,000 kHz 2.56976 GHz -30.44 dBm -20.44 dB 2.625 GHz 2.640 GHz 1,000 MHz 2.62506 GHz ~34.43 dBm 21,48 dB
2.570 GHz 2.590 GHz 100.000 kHz 2.58496 GHz -1.23 dém -31.23 dB 2.640 GHz 2.645 GHz 1,000 MHz 2.64197 GHz -40.09 dBm -15.09 dB
\
] j >
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Conducted Spurious Emission

LTE Band 38 / 5MHz

@) (Spectrum )
Ref Level 0.00 dém  Offset 16.00 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 16,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
heck PARS Limit §heck PARS
LAuRIoUS biuE Aps nabs 10 dBTE—$AURIOUS LINE ARS r
-20 dBm
______ LINE_ABS LINE_ABS
i oy e A A i 0B A S VY NV o A, P,
Lo Mr
-50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 906.19940 MHz -42.53 dBm -17.53 dB 30,000 MHz 1,000 GHz 1.000 MHz 783.88806 MHz -42.41 dBm -17.41 dg
1.000 GHz 2,550 GHz 1.000 MHz 2.52230 GHz -40.88 dBm -15.88 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.51571 GHz -40.94 dBm -15.94 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.97616 GHz -41.34 dBm -16.34 dB 2.640 GHz 3,000 GHz 1.000 MHz 2.97616 GHz -41,36 dém -16.36 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91576 GHz -36.52 dBm -11.52 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94626 GHz -36.48 dBm -11.48 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.21788 GHz -37.53 dBm -12,53 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.23638 GHz -37.63 dBm -12.,63 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.64267 GHz -36.20 dBm -11.20 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.69976 GHz -36.07 dBm -11.07 d&
14.000 GHz 18.000 GHz 1.000 MHz 17.60280 GHz -32,31 dBm -7.31dB 14.000 GHz 18,000 GHz 1.000 MHz 17.60180 GHz -32,31 dBm -7.31dB
18.000 GHz 27.000 GHz 1.000 MHz 18.25824 GHz -34.18 dBm -9.18 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.22674 GHz -33,87 dém -8.87 d&
{ It ] o ( ) ] ]
D: 1 15:26:59
pe: n n‘:_?
Ref Level 0.00 dém  Offset 16.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 sugPwr
Limit ¢heck d,
10 ddne—$RURICUS FINE ARS Ak
-20 dém
[ SPURIQUS_UINE_Ags_
" LYW S PR Py
40 dBm— i o
-50 dBém
-60 dBém
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 963, 40080 MHz -42,58 dBm -17.58 dB
1.000 GHz 2,550 GHz 1.000 MHz 2.50332 GHz -41.37 dém -16.37 dB
2,640 GHz 3,000 GHz 1.000 MHz 2.64891 GHz -39.17 dBm -14.17 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94326 GHz -36.70 dBm -11.70 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.20438 GHz -37.61 dem -12.61 d&
10.000 GHz 14.000 GHz 1.000 MHz 13.90626 GHz -36.16 dBm -11.16 dB
14,000 GHz 18,000 GHz 1.000 MHz 17.60930 GHz -32,51 dBém -7.51 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.23324 GHz -33.99 dém -8.99 d&
il
JL J
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LTE Band 38 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK

ctrum
Ref Level 0.00 dBm  Offset 16,00 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 16,00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit gheck PARS Limit heck PARS
10 dBME—GRURICUS LINE ABS naks 10 dBrE—BRURIOUS HINE ABE ;
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
o R s T T VUGNV VUV AP s A PP FURE YV P o~
M
w
-50 dBm -50 dBm
60 dB 60 dBm
-70 dBm -70 dBm
-80 dBm -80 dBm
-a0 d8 90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | (| start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 985.21480 MHz -42.52 dBm -17.52 dB 30,000 MHz 1,000 GHz 1.000 MHz 947.40380 MHz -42.61 dBm -17.61 dg
1.000 GHz 2,550 GHz 1.000 MHz 2.53199 GHz -40.01 dBm -15.01 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.52617 GHz -40.77 dém -15.77 d&
2.640 GHz 3.000 GHz 1.000 MHz 2.94738 GHz -41.32 dBm -16.32 dB 2.640 GHz 3.000 GHz 1.000 MHz 2.64908 GHz -41.26 dBm -16.26 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93276 GHz -36.36 dBm -11.36 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.50826 GHz -36.69 dBm -11.69 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.21788 GHz -37.71 dBm -12.71 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.18639 GHz -37.71 dém -12.71 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.90826 GHz -36.26 dBm -11.28 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.64417 GHz -36.20 dBm -11.20 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.60980 GHz -32.41 dBm -7.41 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.60930 GHz -32.58 dBm -7.58 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.23574 GHz -33.96 dBm -8.96 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.24124 GHz -33.91 dém -8.91 dé

. ( ) )

8.APR.2022 1

\ ) J

Highest Channel / QPSK

3 pe [Eg-']
Ref Level 0.00 dém  Offset 16.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 sugPwr
Limit ¢heck PABS
-10 ddme—$PURIOUS FINE ABS| PAE
-20 dém
URIOUS_ -
40 dBs s -
o
-50 dBém
-60 dBém
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 971 64168 MHz -42,57 dBm -17.57 dB
1.000 GHz 2,550 GHz 1.000 MHz 2.52617 GHz -40.95 dBm -15.95 dB
2.640 GHz 3.000 GHz 1.000 MHz 2,64693 GHz -40.94 dBm -15.94 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.96975 GHz -36.57 dBm -11.57 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.21588 GHz -37.53 dém -12.53 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.91026 GHz -36.07 dBm -11.07 dB
14,000 GHz 18,000 GHz 1.000 MHz 1760530 GHz -32.24 dBém -7.24 d8
18.000 GHz 27.000 GHz 1.000 MHz 18.24674 GHz -34.04 dBm -9.04 d&
il I
JL J
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LTE Band 38/ 15MHz
Lowest Channel / QPSK Middle Channel / QPSK

ectrum
Ref Level 0.00 dém  Offset 16.00 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 15,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit heck PARS
_10 dBre—BRURIOUS FINE ARS nabs _10 dBre—BRURIOUS LINE ABE ¢
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
i Mo\ Sy, PP P . e TS Y AR PN
L 40 dBm et
-50 dBm -50 dBm
60 d8 60 dBm
-70 dBm -70 dBm
-80 dBm -80 dBm
a0 de -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | |[(Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 988.12344 MHz -42.64 dBm -17.64 dB 30,000 MHz 1,000 GHz 1.000 MHz 985.69965 MHz -42.41 dBm -17.41 dg
1.000 GHz 2,550 GHz 1.000 MHz 2.54942 GHz -35.52 dBm -10.52 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.51029 GHz -40.85 dBm -15.85 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.64747 GHz -39.99 dBm -14.99 dB 2,640 GHz 3,000 GHz 1.000 MHz 2.6481% GHz -41,08 dBm -16.09 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96525 GHz -36.69 dBm -11.69 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.93226 GHz -36.92 dBm -11.82 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.19138 GHz -37.63 dBm -12.63 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.21738 GHz -37,52 dBm -12.52 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.80926 GHz -36.23 dbm -11.23 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.89476 GHz -36.21 dBm -11.21 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.60630 GHz -32.35 dBm -7.35 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.61630 GHz -32,39 dBm -7.39 d&
18.000 GHz 27.000 GHz 1.000 MHz 18.25024 GHz -33.69 dBm -8.60 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.23824 GHz -34.01 dém -0.01 d&

o ( I ]

8.APR.2022 15:

Highest Channel / QPSK

Spe [né‘]
Ref Level 0.00 dém  Offset 16.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 sugPwr
Limit ¢heck PABS
-10 ddme—$PURIOUS FINE ABS| PAE
-20 dém
URIQUS_LINE_ABS_
4 a - Petpttnmsfheny —
40 dB e
-50 dBém
-60 dBém
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 90862319 MHz -42,46 dBm -17.46 dB
1.000 GHz 2,550 GHz 1.000 MHz 2.53044 GHz -40.86 dBm -15.86 dB
2.640 GHz 3.000 GHz 1.000 MHz 2,65484 GHz -38.20 dBm -13.20 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.92226 GHz -36.56 dBm -11.56 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.21988 GHz -37.62 dém -12.62 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.90126 GHz -36.08 dBm -11.08 dB
14,000 GHz 18,000 GHz 1.000 MHz 17.60030 GHz -32.57 dBém -7.57 dB
18.000 GHz 27.000 GHz 1.000 MHz 1825824 GHz -33.90 dBm -8.90 d&
_
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LTE Band 38 / 20MHz

Lowest Channel / QPSK Middle Channel / QPSK

ctrum
Ref Level 0.00 dém  Offset 16.00 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 16,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit §heck PARS
10 d3mE—BRURIOUS LINE ABS nabs 10 dBTE—$AURIOUS LINE ARS r
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
| " Nonanf Ao e, A aeacce || [N YV G PP POPS
M
g "
-50 dBm -50 dBm
60 dB -60 dBm
=70 dBm -70 dBm
-80 dBm -80 dBm
90 dB -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 805.53473 MHz -42.60 dBm -17.60 dB 30,000 MHz 1,000 GHz 1.000 MHz 944.49525 MHz -42.56 dBm -17.56 d&
1.000 GHz 2,550 GHz 1.000 MHz 2.54864 GHz -35.98 dBm -10.98 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.54516 GHz -39.04 dBm -14.04 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.99325 GHz ~41.44 dBm -16.44 dB 2.640 GHz 3,000 GHz 1.000 MHz 2.64459 GHz -39.36 dém -14.36 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.91726 GHz -36.76 dBm -11.76 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97125 GHz -36.55 dBm -11.55 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.19738 GHz -37.58 dBm -12,58 dB 7.000 GHz 10,000 GHz 1.000 MHz 9,21138 GHz -37.64 dBm -12.64 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.80626 GHz -36.21 dBm -11.21dB 10.000 GHz 14,000 GHz 1.000 MHz 13.80526 GHz -36.30 dBm -11.30 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.60080 GHz -32.56 dBm -7.56 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.60430 GHz -32.54 dBm -7.54 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.25224 GHz -34.10 dBm -9.10 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.24024 GHz -34.01 dBm -0.01 d&
\ ) J . ( I J o
15 B.AFPR.2022 15
Speé [DVD]
Ref Level 0.00 dém  Offset 16.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 sugPwr
Limit ¢heck PARS
-10 ddne—$RURIOUS LINE ARS Ak
-20 dém
URIOUS_ B
" P o iiheaadeions i At o Ak e A A A e
dm ks
-50 dBém
-60 dBém
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 961, 94653 MHz -42,46 dBm -17.46 dB
1.000 GHz 2,550 GHz 1.000 MHz 2.54903 GHz -40.15 dBm -15.15dB
2,640 GHz 3,000 GHz 1.000 MHz 2.64243 GHz -38.45 dBm -13.45 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96025 GHz -36.52 dBm -11.52 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.22938 GHz -37.72 dem -12.72 d&
10.000 GHz 14.000 GHz 1.000 MHz 13.92326 GHz -36.11 dBm -11.11 dB
14,000 GHz 18,000 GHz 1.000 MHz 17.61280 GHz -32.47 dBm -7.47 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.24374 GHz -33.99 dém -8.99 d&
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Report No. : FG222201B

Frequency Stability

Test Conditions LTE Band 38 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result

50 Normal Voltage 0.0051

40 Normal Voltage 0.0037

30 Normal Voltage 0.0015

20(Ref.) Normal Voltage 0.0000

10 Normal Voltage 0.0002

0 Normal Voltage 0.0018
PASS

-10 Normal Voltage 0.0003

-20 Normal Voltage 0.0001

-30 Normal Voltage 0.0050

20 Maximum Voltage 0.0049

20 Normal Voltage 0.0000

20 Battery End Point 0.0008

Note:

1. Normal Voltage = 4.05 V. ; Battery End Point (BEP) = 3.85 V. ; Maximum Voltage = 4.35 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 38C

26dB Bandwidth

Mode

LTE Band 38C : 26dB BW(MHz)

QPSK

16QAM

64QAM

256QAM

BW

15MHz+15MHz

15MHz+15MHz

15MHz+15MHz

15MHz+15MHz

Middle CH

30.45

30.45

30.69

30.45

BW

20MHz+20MHz

20MHz+20MHz

20MHz+20MHz

20MHz+20MHz

Middle CH

39.72

39.80

39.72

39.72

LTE Band 38C

QPSK

Middle Channel

[ 15MHz+15MHz

Middle Channel / 20MHz+20MHz

Spectrum 532 Spectrum 532
Ref Level 30.00 dBm Offset 12.00 dB & RBW 1 MHz Ref Level 30.00 dBm Offset 12.00 dB & RBW 1 MHz
o art 0de SWT S.4ps @ VBW 3MHZ  Moade Auto FFT o Att 30dB SWT  1lL4ps @ VBW 3 MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 18.44 dem) ETEY 17.40 dBm
2.5082870 GHz M 2.5087660 GHz
E 2
20 [ ) Py ndB 26.00 dB 20 . P ndB. 26.00 dB
_ I e O s BT ey 30.450000000 MHz 0 i e - P NAVAY 10,720000000 MHz
h 'Fi Q factor \ 85.0 . 17 Q faetol V N 65.2
[ \ \ \
ods L S 0ds i i
#' |\ f! i \\.
10 dam - ! 10 dBm -
-20 dom I ! | l
2 S Favavars ra o P Ry , —~—y
g (o v A PR Y] ! W,J S Ve
N30 dBm = £30 dBm - <
-40 dBmv -40 dBm.
50 dam -50 dam
601 dBm -60 dam
CF 2.595 GHz 1001 pts Span 60.0 MHz CF 2.595 GHz 1001 pts Span 80.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 2,560287 GHz 18.44 dém ndp down 30,45 MHz M1 i 2.588766 GHz 17.40 dém ndp down 39,72 MHz
T 1 2,579715 GHz -7.68 darr nds 26,00 d8 T 1 2.5751 GHz -7.93 der nds 26.00 d8
T2 1 2610165 GHz -7.61 dBm q factor 85.0 T2 1 2.61482 GHz -8.10 dBm q factor 65.2
L J (N ve

16QAM

Middle Channel / 15MHz+15MHz

Middle Channel / 20MHz+20MHz

Spectrum 532 Spectrum 532
Ref Level 30.00 dBm Offset 12.00 dB & RBW 1 MHz Ref Level 30.00 dBm Offset 12.00 dB & RBW 1 MHz
o art 0de SWT S.4ps @ VBW 3MHZ  Moade Auto FFT o Att 30dB SWT  1lL4ps @ VBW 3 MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max o7k max
Mi[1] [EEEY 16.62 dBim)
{ " 58 2
2 2
= A~ - 26.00 dB =@ x nds 26.00 dB
10d PN e A 30.450000000 MHz 104 o e i et BY e 10.800000000 MHz
b ! / -, 4.8 . 7 | o fedar T 648
| I/ \ [ \/ \
o0 ds t . 0d8 f 1
o 1 I }
s { i 1o L \
|
-20 dém ,\,J L -20 dem ,f !
= ~— 1 /za, I AT 1~ Py \ - A ~ -
Py ] L el Vo, NPT P s N v f
/ y ved A
-0 dBm /30 dBm-
-40 dBmv -40 dBm.
50 dam -50 dam
601 dBm -60 dam
CF 2.595 GHz 1001 pts Span 60.0 MHz CF 2.595 GHz 1001 pts Span 80.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 2,581753 GHz 17.07 dem nd@ down 30,45 MHz ML 1 2.580694 GHz 16.62 dom nd@ down 39.8 MHz
T 1 2,579715 GHz -9.18 darr nds 26,00 d8 T 1 2.57502 GHz -10,10 dam nds 26,00 d8
T2 1 2610165 GHz -8.20 dém q factor 84.8 T2 1 2.61482 GHz -9.21 dBm q factor 64.8
L )| GINNNRNEND e
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LTE Band 38C

64QAM

Middle Channel / 15MHz+15MHz

Middle Channel / 20MHz+20MHz

Spectrum . L
Ref Level 30.00 GBm  Offset 1200 db = RBW 1 MAz RefLevel 20.00 dbm  Offset 12.00 0B = RBW 1 MHz
lo att I0dE SWT 9.4ps @ VBW 3MHz  Made Auto FFT o att 0B SWT 114 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.21 dBm mi1] 16.35 dBm
2 . 2.5873280 GHz - 2.5894060 GHz
1 x ndB 6.00 dB) - ndB .00 dB
_ T B 30.680000000 MHz 10 AT o naBY A AN 39.720000000 MHz
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60 dBm -60 dBm
CF 2,595 GHz 1001 pts Span 60.0 MHz CF 2.595 GHz 1001 pts Span 80.0 MHz
Marker Marker
Type | Ref X-value | ¥-value Function | Function Result | Type | Ref | Tre | X-value I ¥-value Function | Function Result
ML 2,5687328 GHz 16.21 dbm ndB down 30,669 MHz M1 1 2.589408 GHz 16.35 dem ndB down 39.72 MHz
TL 1 2,579595 GHz -10.04 dBm ndg 26.00 dB Tl 1 2.5751 GHz -3.97 dbm ndg 26,00 dB
T2 i 2610285 GHz -10.48 dém q factor 84.3 T2 i 2.61482 GHz -9.72 dém q factor
Spectrum - pectrum -
Ref Level 30.00 GBm  Offset 1200 db = RBW 1 MAz RefLevel 20.00 dbm  Offset 12.00 0B = RBW 1 MHz
lo att I0dE SWT 9.4ps @ VBW 3MHz  Made Auto FFT o att 0B SWT 114 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 15.84 dBm mi1] 14.52 dBm
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CF 2,595 GHz 1001 pts Span 60.0 MHz CF 2.595 GHz 1001 pts Span 80.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 2.566009 GHz 15.84 dbm ndB down 30,45 MHz M1 1 2.589008 GHz 14.52 dem ndB down 39.72 MHz
TL 1 2,579715 GHz -9.10 dém ndg 26,00 dB Tl 1 2.5751 GHz -10,86 dBm ndg 26,00 dB
T2 i 2610165 GHz -9.45 dém q factor 84.8 T2 i 2.61482 GHz -11.76 dém q factor
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